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Fig.F2. Alternative frequency curve showing
the relation between bend test results and
pearlite grain sizes.
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Table 1.

each results of bend test.

Comparison between tensile properties and Widmanstitten structure on

Results of Widmanstéften No. of The mean values of tension test
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bend test structure samples | ?ll{‘fglﬁnfggt strength Elon(%/z;l)non area
: 1 (kg /mm?) (%)
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